
CITY OF ABERDEEN 
GRAYS HARBOR COUNTY  WASHINGTON 

 

 
 

 

 
 

 

REGIONAL GENERAL SEWER/WASTEWATER 

FACILITY PLAN 
 
 

 

 

 

 

 

 

 

 

 

 

 

G&O #18594 

AUGUST 2020 
 

 

 



CITY OF ABERDEEN 
GRAYS HARBOR COUNTY  WASHINGTON 

 

 
 

 

 
 

 

REGIONAL GENERAL SEWER/WASTEWATER 

FACILITY PLAN 
 

 

 
 

 

G&O #18594 

AUGUST 2020 
 

 

 



i 

TABLE OF CONTENTS 
 

EXECUTIVE SUMMARY 
 

CHAPTER 1 – INTRODUCTION 
GENERAL .......................................................................................................................... 1-1 

SCOPE OF WORK ............................................................................................................... 1-1 
[...]
Electrical and controls, ventilation compliance, process piping 

improvements, flood hazard mitigation 

WW-8 Aeration Basin Improvements $2,138,000 2023-2025 

Miscellaneous structural, mechanical and electrical  improvements, 

including tank surface rehabilitation, remediate settling of yard piping 

and electrical raceways 

WW-9 Headworks Upgrade $2,558,000 2021-2023 
New screens and washer compactors, raise walls, modify stairway 

access, electrical  improvements 

WW-10 
Secondary Clarifier 1 

Improvements 
$1,529,000 2023-2025 

Replace mechanisms, equipment, surface rehabilitation, remediate 

settling of yard piping and electrical raceways. 

WW-11 Thickener Upgrade $1,379,000 2023-2025 
Replace mechanisms and equipment, surface rehabilitation, Remediate 

settling of yard piping and electrical raceways, replace yard piping 

WW-12 Conduit/Piping Rehabilitation $250,000 2025-2027 Remediate settled conduit, process piping 

WW-13 
East Primary Clarifier 

Rehabilitation(1) 
$273,000 2025-2027 

Replace mechanisms, equipment, surface rehabilitation, Remediate 

settling of yard piping and electrical raceways 
(1) 6-Year CIP only; additional future projects identified in Chapter 8. 

DRAFT



City of Aberdeen 1-1 

Regional General Sewer/Wastewater Facility Plan August 2020 

CHAPTER 1 

 

INTRODUCTION 
 

GENERAL 
 

This Regional General Sewer/Wastewater Facility Plan (Regional Facility Plan) for the 

City of Aberdeen addresses the City’s planning needs for wastewater collection, 

transmission, treatment, and disposal for the 20-year planning period.  This Plan was 

prepared in accordance with the provisions of the Revised Code of Washington (RCW), 

Section 90.48, Water Pollution Control, Washington Administrative Code (WAC) 

Section 173-240-050, General Sewer Plan, and WAC 173-240-060, Engineering Report.  

Development of the Plan has been coordinated with the City’s 2001 Comprehensive Plan, 

Grays Harbor County planning efforts, and with the City’s 2013 Water System 

Comprehensive Plan.  

 

The Regional Facility Plan provides proposed conceptual designs, cost estimates, 

schedules, and financing plan for recommended major facility improvements.  A State 

Environmental Policy Act (SEPA) checklist is provided in Appendix A.  The projects 

described in the Regional Facility Plan are consistent with Washington State regulations 

relating to the prevention and control of discharge of pollutants into waters of the state, 

anti-degradation of existing and future beneficial uses of ground waters, and anti-

degradation of surface waters. 

 

The City of Aberdeen is located within Grays Harbor County in southwest Washington 

State as shown in Figure 1-1. 

 

SCOPE OF WORK 

 
Since the Regional Facility Plan is intended to be both a General Sewer Plan and a 

Wastewater Facilities Plan, the Regional Facility Plan evaluates both the wastewater 

collection system and the wastewater treatment system in detail.  This evaluation includes 

collection and treatment system modeling, analysis and a capital improvement plan with 

cost analysis and schedule.  In addition to City of Aberdeen flows, the City’s existing 

wastewater system conveys and treats flows from the City of Cosmopolis and the 

Stafford Creek Corrections Center (SCCC).  The Regional Facility Plan considers the 

cost effectiveness and environmental benefits of expanding the existing facility or 

developing a new larger treatment facility to serve additional partners within Grays 

Harbor County, specifically the City of Hoquiam and Central Park. 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

1-2 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

The scope of work for the Regional Facility Plan includes the following items: 

 

• Background data 
• Service area characteristics 
• Population and land use 
• Regulatory criteria 
• Projected future flow and loadings to the Wastewater Treatment Facility 

(WWTF) 

• Pertinent performance and design criteria for system facilities 

• Evaluation of the WWTP 
• Computer modeling and evaluation of wastewater collection system 
• Identification of system improvements with cost estimates 
• Financing plan for capital improvement plan 

• Environmental analysis 

 

RELATED PLANNING DOCUMENTS 
 

The following documents were consulted in the preparation of this Regional Wastewater 

Facilities/General Sewer Plan. 

 

City of Aberdeen Infiltration and Inflow Study, April 1999, Earth Tech Inc. 

 

This report evaluated the capacity of the City’s sewage collection system and addressed 

the issue of Infiltration and Inflow (I/I). A series of technical memoranda were included.   

Data collection included wastewater flow, precipitation, groundwater levels and tide 

levels. 

 

The analysis quantified the amount of I/I entering the sewer system, and determined the 

sources of I/I entering the system. 

 

Some of the conclusions of the study included: 

 

• Flooded yards, basements and crawl spaces had compelled many residents 

to make illegal surface water connections to the wastewater collection 

system.   

 

• Staff believed that improvements to the stormwater system would be the 

most beneficial way to reduce inflow. 

 

• Groundwater levels were often above the sewer main in the lower parts of 

the City, and above side sewers in wet weather. 

 

• Extreme high tide affected flow rates in the basins on either side of the 

Chehalis River Bridge (Basins 1 and 19 in the I/I Study, which are named 

DRAFT



Legend
Cities

Highway

Street

Waterbody

0 6,000 12,0003,000 Feet

ABERDEEN REGIONAL 
GENERAL SEWER/

WASTEWATER 
FACILITY PLAN

FIGURE 1-1
LOCATION MAP

³

National Geographic, Esri, Garmin, HERE, UNEP-WCMC,
USGS, NASA, ESA, METI, NRCAN, GEBCO, NOAA,
increment P Corp.

Grays Harbor

Stafford Creek 
Correction Center

Chehalis River

City of Hoquiam City of Aberdeen
Central Park

City of Cosmopolis

£¤12

£¤101

£¤101

Sources: Esri, HERE, Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China (Hong Kong), Esri Korea, Esri
(Thailand), NGCC, © OpenStreetMap contributors, and the GIS User Community

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 1-3 

Regional General Sewer/Wastewater Facility Plan August 2020 

differently in the Regional Facility Plan).  In addition, high tide affected 

flow depth but not flow rate in several other basins, due to backwater 

effects from downstream tidal influences.  

 

• Direct storm inflow as well as the infiltration into manholes and side 

sewers were the major sources of the extraneous flow. 

 

The study estimated that without rehabilitation to remove extraneous flow, in year 2020, 

the peak flow would be 25.0 mgd. 

  

The report evaluated the technical feasibility and cost-effectiveness of potential sewer 

system rehabilitation projects to remove excessive I/I, and also provided a prioritized list 

of sewer system rehabilitation and treatment plant improvements, including estimated 

costs. 

 

According to the subsequent 2009 Comprehensive Sewage Facilities Plan Update, 

(“2009 Facilities Plan Update”), the City has maintained an ongoing effort to minimize 

I/I. Annual activities include identifying illegal connections and monitoring progress on 

their correction, manhole rehabilitation through grouting and epoxy lining, replacement 

of damaged sewer sections, and hydro cleaning. 

 

City of Aberdeen Comprehensive Facilities Plan, January 2000, KCM/Tetra Tech, Inc 

 

This report provides a comprehensive evaluation of City Aberdeen’s sewage treatment 

and discharge facilities, including: 

 

• Assessment of existing condition of plant facilities; 

 

• Study of existing flow and loading and development of projections of 

future flow and loading; 

 

• Evaluation of plant facilities capacity; 

 

• Recommendations to improve plant performance and accommodate future 

growth needs. 

 

Several capacity bottlenecks were identified in the treatment process, such as an Influent 

Pump Station (IPS) capacity deficiency, Headworks (HWs) overflow, poor activated 

sludge settleability, and overtopped Effluent Parshall Flume.  

 

Plant effluent records also indicated several violations for overflow, fecal coliform, TSS 

and BOD removal between the years 1994 and 1998. 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

1-4 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

The capacity evaluation determined some major process units, such as IPS, HWs, 

aeration basin, secondary clarifier, and chlorine contact tank would have an immediate 

capacity problem. 

 

The plan evaluated various alternatives and provided the following recommendations: 

 

• Replace the IPS and HWs 

• Replace the mechanical aerator with new a fine bubble aeration system 

• Add two secondary clarifiers 

• Replace the chlorine disinfection system with a UV disinfection system 

• Replace the effluent piping  

• Add a new gravity belt thicker  

 

According to the 2009 Facilities Plan Update, the following improvements were made in 

2000-2004 improvement project: 

 

• The mechanical aeration system was converted to fine bubble aeration. A 

new blower building with new centrifugal blower was constructed. 

 

• Anoxic and anaerobic selector zones were created in the aeration tanks to 

improve sludge settleability. 

 

• The third secondary clarifier was added. 

 

• Two new cloth filter units were installed for effluent filtration. 

 

• A new rotary drum thickener was installed to improve sludge thickening. 

 

• The existing plate and frame sludge filter press was replaced with a screw 

dewatering press to improve sludge dewatering. 

 

The effluent outfall line and diffusers were reconstructed in the 2014 Outfall 

Replacement Project. 

 

City of Aberdeen Comprehensive Sewage Facilities Plan Update, September 2009, 

Carollo Engineering, Inc. 

 

This report was required by the City’s NPDES permit, and is an update of the City’s 2000 

Comprehensive Facilities Plan limited to discussion of data that had changed since the 

2000 Plan. The plan provided documentation for re-rating the plant capacity based on the 

upgrades to the plant competed by the City since the 2000 Plan. 

 

The report addressed the condition of the existing WWTP and evaluated alternatives and 

recommended a series of capital improvements projects to serve the population growth 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 1-5 

Regional General Sewer/Wastewater Facility Plan August 2020 

through 2030.  As noted below, many of these recommended improvements have not 

been constructed. 

 

With the year 2030 chosen as the design target, the projected peak flow was well in 

excess of the NPDES limit, and projected BOD and TSS limits were also near to or 

exceeded the NPDES limit. 

 

The EPA SWMM modeling identified the IPS as the major capacity bottleneck.  

 

The 5-year CIP projects recommended are listed below (along with their status): 

 

• PS 7 upgrade (not constructed). 

 

• Upgrade the existing IPS and construct new 1.4 MG equalization basin 

and flow diversion screening and pumping facilities (not constructed). 

 

• Replace existing outfall diffuser for ammonia discharge mitigation, 

including the CMP portion of the outfall pipe (constructed). 

 

• Upgrade the existing gas chlorination and gas dechlorination systems with 

liquid hypochlorite and liquid dechlorination systems (under construction 

in 2020). 

 

• Add new standby generator for the entire plant including secondary 

treatment process (not constructed). 

 

• Add heating and mixing system for anaerobic digestion (mixing system 

constructed). 

 

• Secure backup biosolids disposal contractor (secured). 

 

City of Aberdeen Comprehensive Sewage Facilities Plan Update Evaluation of Leachate 

Handling, April 2011, Carollo Engineering, Inc. 

 

This report evaluates the feasibility of pretreatment of leachate from the LeMay landfill 

prior to discharge to the City’s sewer and develops a preliminary design for a pump 

station to deliver leachate into the City’s sewer system through the existing force main.  It 

was concluded that pretreatment of leachate would not be a cost-effective alternative. 

Historic leachate data from this plan was incorporated into the flow and loading analysis 

of Chapter 5. 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

1-6 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

City of Aberdeen Water System Plan, March 2013, HDR Inc. 

 

The City of Aberdeen (City) owns and operates a domestic water system serving 

customers within its City limits, the nearby community of Cosmopolis, and adjacent areas 

within Grays Harbor County (County).  

 

The 2013 Water System Plan presents an inventory of existing facilities, evaluates the 

current and future water demand, describes compliance with the water reservation 

program and water rights and source reliability, assesses drinking water quality, and 

recommends capital improvements to meet demand and address system deficiencies.  In 

addition, the Plan provides recommendations for the operation and maintenance of the 

water system.  

 

Historic water consumption data from the 2013 Water System Plan was incorporated into 

the flow and loading analysis of Chapter 5 of the Regional Facility Plan. 

 

City of Hoquiam Comprehensive General Sewer Plan, 2009, HDR, Inc. 

 

Hoquiam’s wastewater planning is relevant to the preparation of the Regional Facility 

Plan, as Hoquiam is a potential regional partner for the City of Aberdeen.    

 

The capital improvements recommended in the Hoquiam General Sewer Plan for the 

collection system included:  

 

• A second parallel force main crossing the Hoquiam River to serve East 

Hoquiam. 

 

• Replacing aging force mains prone to leakage, requiring recurring 

maintenance and repair. 

 

• Replacing aged, inefficient, and difficult to maintain emergency 

generators at the pump stations. 

 

• Improving daily flow management by installing variable speed drives on 

the 2nd and Bayview Pump Station. 

 

• Improving wet weather flow monitoring and management by installing 

flow meters at the pump stations and a rain gauge at the wastewater 

treatment plant. 
 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 1-7 

Regional General Sewer/Wastewater Facility Plan August 2020 

The existing WWTP deficiencies identified in the evaluation include:  

 

• Most of the existing facilities are outdated and reaching the end of their 

useful life. 

 

• Other than lagoon storage, there are no other facilities for handling 

wastewater solids, and the biosolids have not been removed from the 

lagoon for over 30 years.  

 

• The existing solids storage lagoon is unlined and has the potential to 

contaminate groundwater.  

 

• Chlorine gas, a potential hazard, is still used for disinfection. 

 

• There are no redundant treatment units.  

 

• The use of single, large treatment units makes management of both wet 

and dry weather flow challenging.  

 

• Standby power is limited to disinfection only. 

 

The preferred course of action is to construct a new wastewater treatment plant. Planning-

level cost estimates for a new WWTP were provided for budgeting purposes and to assess 

financial funding implications.  A siting study and environmental review process was 

needed to identify the site for a new facility.  

 

City of Hoquiam Wastewater Facility Plan, Dec 2013, HDR Inc. 

 

The City of Hoquiam Wastewater Facility Plan (“Hoquiam Plan”) provides an 

evaluation of the collection system and treatment facilities in the City of Hoquiam, 

adjacent to the City of Aberdeen.  

 

The following conclusions were offered regarding Hoquiam’s collection system: 
[...]
effluent filter, secondary treatment system improvement, influent pumping and 

headworks improvement and solid handling equipment upgrade.  (The effluent filters 

proved to not be needed after the installation of the large secondary clarifier in 2004 so 

the City decommissioned the filters.)  A new outfall was installed in 2014.  The facility is 

currently rated at 9.9 mgd maximum month capacity.  A process flow diagram of the 

Aberdeen WWTP is presented in Figure 4-6. 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-12 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

Page Intentionally Left Blank 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-13 

Regional General Sewer/Wastewater Facility Plan August 2020 

 
 

FIGURE 4-6 

 

WWTP Process Schematic 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-14 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

Page Intentionally Left Blank 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-15 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

LIQUID TREATMENT PROCESSES 

 

Influent Pump Station 

 

The Influent Pump Station was constructed during the original WWTP in the 1950s.  It 

consists of four mixed flow centrifugal sewage pumps in a dry well adjacent to a wet 

well.  Both the dry well and wet well are contained in a 30-foot diameter reinforced 

concrete caisson.  The wet well collects flows from the wastewater collection system, 

wastewater treatment plant recycle flows, and truck-haul waste (including septage).  

Flows out of the influent pump station (which includes not only WWTP influent but also 

recycle streams) through the force mains to the headworks are measured with magnetic 

flow meters.  Each of the four pumps has a dedicated force main to the treatment plant 

headworks.  The discharge force main from Pumps 2 and 3 were replaced in 2016 due to 

leaks from the piping.  Pumps 2 and 1 were replaced in 2019.  (VFD control will be 

provided for Pump 1.)  Pump data are presented in Table 4-6. 

 

TABLE 4-6 

 

Influent Pump Data 

 

Description Manufacturer 

Capacity 

(gpm) 

Motor Nameplate, 

Horsepower 

Pump 1 Vaughan 4,800 100 

Pump 2 Vaughan 3,300 60 

Pump 3 Vaughan  3,600 60 

Pump 4 Cornell Pump Co. 2,000 30 

Pump 5 Flygt 2,000 30 

 

Pressure switches (Druck) are used to start and stop the pumps. Pumps 2 and 3 were 

provided with a 60-hp variable frequency drive (VFD) between year 2000 and 2001.  The 

other pumps are currently operated in “soft start” mode.   

 

The high water alarm for the pump station is set at elevation -1.0 foot (MLLW datum).  

This is the level where the influent pipeline from the collection system would be 

100 percent submerged.  The firm capacity of the influent pump station is approximately 

13 mgd with the largest pump out of capacity.  Pump 4 is set up to bypass the influent to 

downstream of the headworks screen.  The flow records indicate that Pump 4 is running 

less than 50 hours per year. 

 

In the addition to the dry well pump station, a fifth pump located in the influent sewage 

manhole northeast of the laboratory, will operate when necessary and bypass the influent 

to downstream of the headworks screen, thus increasing the overall capacity of the 

influent pumping at the WWTP from 18 mgd to 22 mgd with all pumps running.  Flow 

records indicate the submersible bypass pump runs less than 40 hours per year.  

Figure 4-7 shows Pump 3. 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-16 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

 

 
 

FIGURE 4-7 

 

Influent Pump Station (Pump 3 in Foreground) 

 

Condition of Influent Facilities 

 

Overall, the influent facilities are in moderate condition.  In the Influent Pump Station, 

there is significant degradation of the concrete structure reported.  Necessary 

improvements for HVAC and electrical were identified, including but not limited to 

upgrades to ensure ventilation and electrical code compliance for the Influent Pump 

Station. 

 

Headworks 

 

The WWTP headworks structure receives flow through separate force mains from each 

influent pump.  The force main for Pump 1 was replaced in 2017 due to severe internal 

erosion.  The condition of the other force mains is unknown but are thought to be in 

better condition because flow through those pumps is less frequent. Each force main 

discharges into the headworks influent box vertically.  The headworks structure was put 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-17 

Regional General Sewer/Wastewater Facility Plan August 2020 

online in 1981.  It replaced a grit channel at a lower level that served the original primary 

clarifier. Headworks data are presented in Table 4-7. 

 

TABLE 4-7 

 

Headworks Data 

 

Description Value 

Bypass Bar Screen 

Type Manual 

Number 1 

Channel Width (feet) 3 

Bar Depth (feet) 2.55 

Bar Spacing (inches) 1 

Bar Thickness (inches) 0.38 

Step Screen 

Type Mechanical 

Number 2 

Capacity (each; mgd) 9 

Screenings Conveyor 

Type Shaftless Screw 

Motor Nameplate (hp) 2 

Screenings Compactor 

Number 1 

Motor Nameplate (hp) 4 

 

Three channels are provided downstream of the influent box.  The two outside channels 

have Huber step screens designed to wash, compact, and dispose of screenings into a 

dumpster adjacent to the headworks structure (Figure 4-8).  The step screens and washer 

compactor were installed in 2005 to replace the previous comminutor and a channel 

monster.  The inner channel has a manual bar screen.  The grit settles in the channels 

upstream of the screen and is removed by a vactor.   

 

The facilities were designed for a total step screen capacity of 18 mgd.  In reality, the 

capacity is only about 13 mgd.  The manual bar screen does not have capacity to pass all 

the flow from Pumps 1 through 3 (Pumps 4 and 5 bypass screening completely) unless 

the screen is frequently raked manually.  The insufficient capacity of the redundant bar 

screen poses a risk of overflow.  Bypass of flow from Pumps 4 and 5 to the primary 

clarifier increases the risk of sludge handling system failure due to large debris 

obstructing the bypass.  Gates are provided to permit isolation of any one channel.  

 

The headworks structure also contains a separate chamber to receive primary effluent 

from the primary sedimentation tanks and an automatic sampler for primary effluent. 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-18 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

 
 

FIGURE 4-8 

 

Headworks Step Screen (1 of 2) 

 

Condition of he Headworks 

 

The existing Headworks equipment (fine screens, screenings conveyor, and screenings 

washer/compactor) has exceeded its useful life.  Overall, the Headworks facilities are in 

poor to moderate condition.  The Headworks needs to be upgraded to reduce its 

vulnerability for failure, and to increase the capacity of the mechanical screening system 

to screen all of the influent flow, as well as to screen all of the influent flow with one 

mechanical screen out of service with the manual bar screen. 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-19 

Regional General Sewer/Wastewater Facility Plan August 2020 

Primary Sedimentation Tanks 

 

Two, 65-foot diameter tanks provide primary sedimentation for the influent wastewater.  

Figure 4-9 shows the Primary Sedimentation Tanks.  The primary sedimentation tanks 

were constructed during the 1977-1981 expansion.  The grit removal mechanism was 

rehabilitated after damage from the Nisqually Earthquake in 2001.  

 

 
 

FIGURE 4-9 

 

Primary Clarifier (1 of 2) 

 

A single centrifugal pump in the primary clarifier sludge room transfers primary sludge 

to a hydrocyclone degritter located in the solids building (see Figures 4-10 and 4-11).  

After grit removal, the degritted sludge is conveyed to the gravity sludge thickener.  Two 

Penn Valley pumps (as well as Vogelsang pumps) are also provided to pump the 

thickened primary sludge from the gravity thickener and scum from the primary clarifiers 

directly to the digesters. Primary sedimentation system data are presented in Table 4-8. 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-20 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

TABLE 4-8 

 

Primary Sedimentation System Data 

 

Description Value 

Primary Sedimentation Tanks 

Type Circular 

Number  2 

Tank Size (each)   

Diameter (ft) 65 

Side Water Depth (ft) 10 

Primary Sludge Pump 

Type Centrifugal 

Number 1 

Capacity (gpm) 205 

Motor Nameplate (hp) 10 

Primary Sludge/Scum Pump  

Type Double Disc 

Number 2 

Capacity (each, gpm) 85 

Motor Nameplate (each, hp) 7.5 

Primary Sludge Grit Separator 

Type Cyclone 

Number 1 

Capacity (gpm) 200 

Primary Sludge Grit Classifier 

Type Auger 

Capacity (tons/day) 23.8 

Motor Nameplate (hp) 0.75 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-21 

Regional General Sewer/Wastewater Facility Plan August 2020 

 
 

FIGURE 4-10 

 

Primary Sludge Pumps 

 

 
 

FIGURE 4-11 

 

Hydrocyclone and Degritter 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-22 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

 

Primary Clarification Performance 

 

Figures 4-12 and 4-13 present removal data for the primary clarifiers from the last 

5 years.  The charts show removal rates as a percentage of the influent concentration for 

TSS and BOD.  Removal is shown as a function of tank overflow rate in gallons per day 

per square foot of tank area (gpd/sf).  The data vary widely and the correlation between 

tank overflow rate and removal performance is highly variable.  This is likely due to 

variability in influent characteristics.  The average BOD removal rate is 43 percent at an 

average overflow rate of approximately 530 gallon per day (gpd) per square foot, but the 

ratio varies widely.  The standard deviation in the removal percentage is 18 percent.  The 

average TSS removal rate is 59 percent with standard deviation of 25 percent.  The figure 

shows a best fit line through the data compared to typical levels adapted from the 

reference Water Supply and Sewerage (Steel and McGhee, 1985).  The BOD removal 

rate is above the reference line, while the TSS removal rate is below the reference line.  

The measured removal rate would be higher if recycle flows and septage were accounted 

for.  These flows go directly to the influent pump station wet well and are not measured 

in the influent sampler. 

 

 
 

FIGURE 4-12 

 

Primary Sedimentation BOD Removal Performance 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-23 

Regional General Sewer/Wastewater Facility Plan August 2020 

 
 

FIGURE 4-13 

 

Primary Sedimentation TSS Removal Performance 

 

Condition of Primary Clarifiers 

 

Overall, the primary clarifiers and associated facilities are in moderate condition.  

Improvements are needed for HVAC and electrical in the belowground primary sludge 

pump room, including but not limited to the ventilation compliance, electrical 

classification/enclosure, and motor control center elevation to 12 inches above the door 

threshold due to its vulnerability demonstrated during recent events of plant flooding. 

 

Activated Sludge System 

 

The activated sludge system converts influent soluble BOD to waste biological solids, 

and captures the settled solids in the secondary clarifiers.  The aeration tanks, the return 

activated sludge pumps, and two of the three current secondary tanks were constructed 

during the 1977-1981 secondary treatment expansion.  The system was modified in the 

2002-2004 improvements which converted the mechanical aeration system to fine bubble 

aeration and added the third secondary clarifier tank.  In the modification, anoxic and 

anaerobic selector zones were created in the aeration tanks to improve sludge 

settleability.  As part of the new fine bubble aeration system, a new Blower Building with 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-24 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

three centrifugal blowers was constructed.  In 2015, one blower was replaced with a high-

efficiency small-capacity blower/compressor and an ultrafine bubble diffuser system was 

added to improve the efficiency and save energy.  The two larger capacity 

blower/compressors were retained, and the replaced retained as a spare. 

 

The aerobic section of the aeration tanks is shown in Figure 4-14.  Figure 4-15 shows the 

blowers.  

 

As noted in the Condition Assessment, the Aeration Basin structure also shows signs of 

concrete degradation and corrosion.  It is estimated that the Aeration Basins will be 

reaching the end of their original useful life (OUL) in 10 years unless rehabilitated, which 

would be expected to increase the OUL to approximately 30 years.  Improvements are 

needed for the electrical systems including, but not limited to, rehabilitation of settled 

conduit around the secondary clarifier and aeration basin area. 

 

Activated sludge system data are presented in Table 4-9. 

 

TABLE 4-9 

 

Activated Sludge System Data 

 

Description Value 

Activated Sludge Basins 

Number of Tanks 2 

Volume, Mgal (each; mgd) 0.472 

Anoxic Zone Volume (each; mgd) 0.126 

Aerated Zone Volume (each; mgd) 0.346 

Anoxic Tank Mixer 

Type Submersible 

Number 4 

Motor Nameplate (each; hp) 5 

Internal Recycle Pump 

Type Centrifugal 

Number 2 

Capacity (each, gpm) 7,400 

Motor Nameplate (each; hp) 20 

Aeration System  

Diffuser  

Type Membrane Panels, Fine Bubble 

Number 1,900 

Capacity (each, gpm) 85 

Motor Nameplate (each, hp) 7.5 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-25 

Regional General Sewer/Wastewater Facility Plan August 2020 

TABLE 4-9 – (continued) 

 

Activated Sludge System Data 

 

Description Value 

Blower 

Type Centrifugal, Multi. Stage VFD 

Number 3 

Capacity (each; icfm)  2,150 /2,150/1,500  

Motor Nameplate (each; hp) 125/125/75 

 

 
 

FIGURE 4-14 

 

Activated Sludge Aeration Tank 

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

4-26 City of Aberdeen 

August 2020 Regional General Sewer/Wastewater Facility Plan 

 
 

FIGURE 4-15 

 

Centrifugal Blower 

 

Secondary Clarifiers 

 

Figure 4-16 shows a secondary clarifier tank.  Two 85-foot-diameter secondary clarifiers 

(1 and 2) were constructed in the 1977-1981 expansion.  These units have riser pipe 

sludge withdrawal mechanisms.  A new 100-foot-diameter secondary clarifier (3) with 

spiral scraper and a suction header sludge withdrawal mechanism was constructed as part 

of the 2002-2004 improvements project.  

 

DRAFT



Gray & Osborne, Inc., Consulting Engineers 

City of Aberdeen 4-27 

Regional General Sewer/Wastewater Facility Plan August 2020 

 
 

FIGURE 4-16 

 

Secondary Clarifier 2 

 

As noted in the Condition Assessment, Clarifiers 1 and 2 shows signs of widespread 

effervescence, cracking, and seepage in the clarifier walls.  It is estimated that the 

clarifiers will be reaching the end of their original useful life (OUL) in 10 years unless 

rehabilitated, which would be expected to increase the OUL to approximately 30 years.  

The electrical systems require improvements, including but not limited to rehabilitation 

of settled conduit. Secondary Clarifier data are presented in Table 4-10. 

 

TABLE 4-10 

 

Secondary Clarifier Data 

 
Description Value 

Secondary Clarifiers 1 and 2 

Number of Tanks 2 

Diameter (feet) 85 

Side Water Depth (feet) 12 